Department of

] . MNEW
Division of Air Resources r-_J Yok | Jepe e
Conservation

Facility DEC ID: 2620300005

PERMIT
Under the Environmental Conservation Law (ECL)

IDENTIFICATION INFORMATION

Permit Type: Air State Facility
Permit ID:  2-6203-00005/00049
Effective Date: 12/11/2019 Expiration Date: 12/10/2029

Permit Issued To:NYC DEPT OF ENVIRONMENTAL PROTECTION
96-05 HORACE HARDING EXPY FL 5
CORONA, NY 11368

Contact: PAMELA ELARDO
NYCDEP BWT
96-05 HORACE HARDING EXPY FL 2
CORONA, NY 11368
(718) 595-6924

Facility: WARDS ISLAND WASTEWATER TREATMENT PLANT
WARDS ISLAND - E SIDE
NEW YORK, NY 10035

Contact: LESLIE LIPTON
NYCDEP
59-17 JUNCTION BLVD
FLUSHING, NY 11373
(718) 595-4730

Description:
[...]
trailer mounted hot water boiler (being removed).

Source Classification Code: 1-03-005-01

Emission Source/Control: 0BDW]1 - Combustion
Design Capacity: 16.7 million Btu per hour

Emission Source/Control: 0BDW2 - Combustion
Design Capacity: 16.7 million Btu per hour

Item 24.2:
This permit authorizes the following regulated processes for the cited Emission Unit:
Emission Unit: 1-COMBU

Process: BDG

Process Description:
This process is for five (5) new permanent boilers and
three (3) existing temporary, trailer mounted boilers
(being removed) to fire digester gas.

Source Classification Code: 1-03-007-01

Air Pollution Control Permit Conditions

Renewal 1 Page 27 FINAL



Division of Air Resources — Air State Facility Permit e E‘,“E D;;.,"E.,..".,ff,:
Conservation
Permit ID: 2-6203-00005/00049 Facility DEC ID: 2620300005

Emission Source/Control: NBLRI1 - Combustion
Design Capacity: 33.375 million Btu per hour

Emission Source/Control: NBLR2 - Combustion
Design Capacity: 33.375 million Btu per hour

Emission Source/Control: NBLR3 - Combustion
Design Capacity: 33.375 million Btu per hour

Emission Source/Control: NBLR4 - Combustion
Design Capacity: 16.867 million Btu per hour

Emission Source/Control: NBLRS5 - Combustion
Design Capacity: 16.867 million Btu per hour

Item 24.3:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 1-COMBU
Process: BNG Source Classification Code: 1-03-006-02
Process Description:

This process is for five (5) new permanent boilers to

fire natural gas as back up fuel when digester gas is not

available.

Emission Source/Control: NBLR1 - Combustion
Design Capacity: 33.375 million Btu per hour

Emission Source/Control: NBLR2 - Combustion
Design Capacity: 33.375 million Btu per hour

Emission Source/Control: NBLR3 - Combustion
Design Capacity: 33.375 million Btu per hour

Emission Source/Control: NBLR4 - Combustion
Design Capacity: 16.867 million Btu per hour

Emission Source/Control: NBLRS5 - Combustion
Design Capacity: 16.867 million Btu per hour

Item 24.4:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 1-COMBU
Process: EMG Source Classification Code: 2-02-001-01
Process Description:
Firing diesel fuel in four emergency power generators.
These sources will be used for routine testing and
emergency electrical power. Emergency generators EGTGI,
EGTG2, EGTG3 and EGTG4 exhaust thru EMGG1, EMGG2, EMGG3
and EMGGH4, respectively.

Air Pollution Control Permit Conditions
Renewal 1 Page 28 FINAL



Permit ID: 2-6203-00005/00049

Division of Air Resources — Air State Facility Permit 4{{%

Emission Source/Control: EGTG1 - Combustion
Design Capacity: 3,500 kilowatt hours

Emission Source/Control: EGTG2 - Combustion
Design Capacity: 3,500 kilowatt hours

Emission Source/Control: EGTG3 - Combustion
Design Capacity: 3,500 kilowatt hours

Emission Source/Control: EGTG4 - Combustion
Design Capacity: 3,500 kilowatt hours

Item 24.5:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 1-COMBU

Department of

Environmental
Conservation

Facility DEC ID: 2620300005

Process: FLR Source Classification Code: 5-01-007-89

Process Description:
This process includes one waste gas burner that is used
to flare the excess sludge digester gas. The burner is a
candlestick-type and is made by John Zink. It has a
maximum capacity of 567 scfm.

The Plant's non-working old waste digester gas burner was
scheduled to be replaced. However, the replacement of
this waste digester gas burner has been delayed because of
the overall delay in the plant's interim upgrading

project.

The plant will install and operate a 1,400 cfm John Zink
Model STF U-U12 waste sludge digester gas burner to flare
excessive sludge digester gas.

Emission Source/Control: OWDGB - Combustion
Design Capacity: 567 cubic feet per minute (standard conditions)

Emission Source/Control: NWDGB - Combustion
Design Capacity: 1,400 cubic feet per minute (standard conditions)

Item 24.6:
This permit authorizes the following regulated processes for the cited Emiss

Emission Unit: 2-WWTRE

ion Unit:

Process: 0AS Source Classification Code: 5-01-007-31

Process Description:
THIS PROCESS IS THE PLANT'S WASTEWATER
ACTIVATED SLUDGE (AS) SECONDARY TREATMENT
PROCESS. THIS PROCESS INCLUDES THIRTEEN
(13) ACTIVATED SLUDGE DIFFUSED AERATION
TANKS - TWELVE ORIGINAL AND ONE INSTALLED
RECENTLY UNDER THE INTERIM UPGRADING. THE

Air Pollution Control Permit Conditions

Renewal 1 Page 29 FINAL



Division of Air Resources — Air State Facility Permit e E‘,“E D;;.,"E.,..".,ff,:
Conservation
Permit ID: 2-6203-00005/00049 Facility DEC ID: 2620300005

TOTAL THRUPUT IS BASED ON DRY WEATHER
FLOW.

Emission Source/Control: 000AT - Process
Design Capacity: 250,000,000 gallons per day

Item 24.7:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: 0CC Source Classification Code: 5-01-007-60
Process Description:
THIS IS THE PLANT'S CHLORINE CONTACT (CC)
DISINFECTION PROCESS. THIS PROCESS
INCLUDES FOUR (4) CHLORINE CONTACT TANKS.
THE TOTAL THRUPUT IS BASED ON DRY WEATHER
FLOW.

Emission Source/Control: 00CCT - Process
Design Capacity: 250,000,000 gallons per day

Item 24.8:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: OFS Source Classification Code: 5-01-007-40
Process Description:

THIS IS THE PLANT'S WASTEWATER FINAL

SETTLING (FS) PROCESS. THIS PROCESS

INCLUDES THIRTY-NINE (39) FINAL SETTLING

TANKS - THIRTY-SIX ORIGINAL AND THREE

INSTALLED RECENTLY UNDER THE INTERIM

UPGRADING. THE TOTAL THRUPUT IS BASED ON

DRY WEATHER FLOW.

Emission Source/Control: O0FST - Process
Design Capacity: 250,000,000 gallons per day

Item 24.9:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: OPS Source Classification Code: 5-01-007-20
Process Description:

THIS PROCESS IS THE PLANT'S WASTEWATER

PRIMARY SETTLING (PS) PROCESS. THIS

PROCESS INCLUDES TEN (10) PRIMARY SETTLING

TANKS AND ONE (1) PRIMARY SETTLING TANK

INFLUENT CHANNEL. THE TOTAL THRUPUT IS

BASED ON DRY WEATHER FLOW.

Emission Source/Control: O00PST - Process

Air Pollution Control Permit Conditions
Renewal 1 Page 30 FINAL



Division of Air Resources — Air State Facility Permit e E‘,“E D;;.,"E.,..".,ff,:
Conservation
Permit ID: 2-6203-00005/00049 Facility DEC ID: 2620300005

Design Capacity: 250,000,000 gallons per day

Emission Source/Control: PSTIC - Process
Design Capacity: 275,000,000 gallons per day

Item 24.10:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE

Process: ART Source Classification Code: 5-01-007-31

Process Description:
THIS PROCESS IS THE PLANT'S WASTEWATER
ACTIVATED SLUDGE (ART) SECONDARY TREATMENT
PROCESS. THIS PROCESS INCLUDES THIRTEEN
(13) ACTIVATED SLUDGE DIFFUSED AERATION
TANKS (AERTK). THE TOTAL THROUGHPUT IS
BASED ON DRY WEATHER FLOW AFTER THE PLANT
UPGRADE. THE EXISTING AERATION TANKS WILL
BE MODIFIED FROM THE CONVENTIONAL STEP-FEED
TREATMENT TO STEP-FEED BNR TREATMENT. IN
THE STEP FEED BNR, THE AERATION TANKS ARE
OPERATED IN A FOUR PASS MODE, WITH RETURN
ACTIVATED SLUDGE (RAS) INTRODUCED AT THE
FRONT END OF THE AERATION TANK IN PASS A
AND PRIMARY EFFLUENT INTRODUCED TO THE TANK
AT 3 FEED POINTS (PASSES B,C, AND D). THE
AT CONSISTS OF THREE ZONES; ANOXIC, OXIC
AND PRE-ANOXIC. THE OXIC ZONES ARE AERATED
AND PROVIDE NITRIFICATION (CONVERSION OF
AMMONIA TO NITRITE TO NITRATE). THE ANOXIC
ZONES ARE MIXED WITH MECHANICAL MIXERS BUT
ARE NOT AERATED, ALLOWING DENITRIFICATION
TO OCCUR (CONVERSION OF NITRATE PRODUCED
FROM THE NITRIFICATION PROCESS TO NITROGEN
GAS). PRE-ANOXIC ZONES ARE INTRODUCED AT
THE END OF THE OXIC ZONE IN PASSES A,B, AND
C TO PREVENT TRANSFER OF OXYGEN TO THE
ANOXIC ZONE FOLLOWING IT, OPTIMIZING ITS
PERFORMANCE.

The upgrading construction to implement the
Biological Nutrient Removal (nitrogen
reduction) treatment is scheduled to begin

in 2006 and is expected to be completed in
December 2009.

Emission Source/Control: AERTK - Process
Design Capacity: 275,000,000 gallons per day

Item 24.11:
This permit authorizes the following regulated processes for the cited Emission Unit:

Air Pollution Control Permit Conditions
Renewal 1 Page 31 FINAL



Division of Air Resources — Air State Facility Permit e E‘,“E D;;.,"E.,..".,ff,:
Conservation
Permit ID: 2-6203-00005/00049 Facility DEC ID: 2620300005

Emission Unit: 2-WWTRE
Process: CCT Source Classification Code: 5-01-007-60
Process Description:

THIS IS THE PLANT'S CHLORINE CONTACT (CCT)
DISINFECTION PROCESS. THIS PROCESS

CONSISTS OF FOUR (4) CHLORINE CONTACT TANKS
(CHLTK) FOR REQUIRED DISINFECTION OF THE
PLANT EFFLUENT. THE WASTEWATER FROM THE
FINAL SETTLING TANKS FLOWS TO THE CHLORINE
CONTACT TANKS WHERE SODIUM HYPOCHLORITE IS
ADDED INTO THE WASTEWATER TO DESTROY AND
KILL THE HARMFUL DISEASE-CAUSING ORGANISMS
AND THEREBY TO PROTECT THE RECEIVING WATER.
THE TOTAL THROUGHPUT IS BASED ON DRY
WEATHER FLOW AFTER THE PLANT UPGRADE.

Emission Source/Control: CHLTXK - Process
Design Capacity: 275,000,000 gallons per day

Item 24.12:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: DEG Source Classification Code: 5-01-007-99
Process Description:

THIS PROCESS IS THE PLANT'S DEGRITTER
PROCESS (DEG) CONSISTING OF FOUR (4)

CYCLONE DEGRITTERS (DGRIT) TO REMOVE GRIT
FROM WASTEWATER. THIS PROCESS IS IN THE
NEW RESIDUALS HANDLING FACILITY. THE TOTAL
THROUGHPUT IS ESTIMATED BASED ON
OPERATIONAL DATA 7/2 002-6/2004.

Emission Source/Control: DGRIT - Process

Item 24.13:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: FST Source Classification Code: 5-01-007-40
Process Description:

Renewal 1

THIS IS THE PLANT'S WASTEWATER FINAL

SETTLING (FST) PROCESS. THIS PROCESS

INCLUDES THIRTY-NINE (3() FINAL SETTLING

TANKS (FINTK). THE PURPOSE OF THIS FINAL
SETTLING PROCESS IS TWO FOLD: SETTLE OUT
MICROORGANISMS AND ACTIVATED SLUDGE SOLID
WASTE GENERATED DURING THE AERATION PROCESS
TO PRODUCE A CLARIFIED EFFLUENT, AND TO
COLLECT THE ACTIVATED SLUDGE FOR CONVEYANCE
BACK TO THE AERATION TANKS. THE TOTAL
THROUGHPUT IS BASED ON DRY WEATHER FLOW

Air Pollution Control Permit Conditions
Page 32 FINAL



Division of Air Resources — Air State Facility Permit e E‘,“E D;;.,"E.,..".,ff,:
Conservation
Permit ID: 2-6203-00005/00049 Facility DEC ID: 2620300005

AFTER THE PLANT UPGRADE.

Emission Source/Control: FINTK - Process
Design Capacity: 275,000,000 gallons per day

Item 24.14:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: PHW Source Classification Code: 5-01-007-07
Process Description:

THIS PROCESS IS THE PLANT'S HEADWORKS
(PHW) INCLUDING THE PLANT'S HIGH AND LOW
INFLUENT CHANNELS (HLINF) AND SIX (6) BAR
SCREENS (SCREN) IN THE MAIN BUILDING

(MAIN). THE BAR SCREENS CONSIST OF UPRIGHT
BARS SPACED ONE TO THREE INCHES APART. THE
PRIMARY P URPOSE OF THE BAR SCREENING IS TO
REMOVE LARGE PIECES OF TRASH (RAGS, STICKS,
NEWSPAPERS, CANS, ETC.) FOR THE PROTECTION
OF THE MAIN SEWAGE PUMPS AND OTHER
EQUIPMENT. THE TOTAL THROUGHPUT IS BASED
ON THE DESIGN AVERAGE DRY WEATHER FLOW OF
275 MILLION GAL LONS PER DAY (MGD).

Emission Source/Control: HLINF - Process
Design Capacity: 275,000,000 gallons per day

Emission Source/Control: SCREN - Process
Design Capacity: 275,000,000 gallons per day

Item 24.15:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: PST Source Classification Code: 5-01-007-20
Process Description:

Renewal 1

THIS PROCESS IS THE PLANT'S WASTEWATER
PRIMARY SETTLING (PST) PROCESS. THIS

PROCESS INCLUDES TEN (10) PRIMARY SETTLING
TANKS (PRITK) AND ONE (1) PRIMARY SETTLING
TANK INFLUENT CHANNEL (PSTIC). PRIMARY
SETTLING IS A PROCESS IN WHICH THE SOLID
PARTICLES CARRIED IN RAW SEWAGE ARE REMOVED
BY GRAVITY UNDER QUIESCENT CONDITIONS IN

THE PRIMARY SETTLING TANKS. IN ADDITION,

THE PRIMARY SETTLING TANKS ARE USED TO
SEPARATE AND REMOVE FLOATING MATERIALS AND
SCUM. SOLIDS AND GRIT COLLECTED IN THE

TANKS ARE REMOVED AS A THIN SLUDGE BY
CONTINUOUS PUMPING TO CYCLONE DEGRITTERS.
EACH PRIMARY SETTLING TANK IS EQUIPPED WITH

Air Pollution Control Permit Conditions
Page 33 FINAL



Division of Air Resources — Air State Facility Permit e E‘,“E D;;.,"E.,..".,ff,:
Conservation
Permit ID: 2-6203-00005/00049 Facility DEC ID: 2620300005

SLUDGE COLLECTORS, DIPPING WEIRS, SCUM
REMOVAL EQUIPMENT, AND INLET SLUICE GATES
OVERFLOW WEIRS. THE TOTAL THROUGHPUT IS
BASED ON DRY WEATHER FLOW AFTER THE PLANT
UPGRADE.

Emission Source/Control: PRITK - Process
Design Capacity: 275,000,000 gallons per day

Emission Source/Control: PSTIC - Process
Design Capacity: 275,000,000 gallons per day

Item 24.16:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: SAD Source Classification Code: 5-01-007-81
Process Description:

THIS PROCESS IS THE SLUDGE ANAEROBIC
DIGESTION (SAD) PROCESS CONSISTING OF EIGHT
DIGESTION TANKS (DIGTK). AFTER SLUDGE
GRAVITY THICKENING, FOR MAKING IT SAFER FOR
THE ENVIRONMENT, THE SLUDGE IS PLACED IN
OXYGEN-FREE TANKS CALLED DIGESTERS.
DIGESTERS ARE HEATED TO AT LEAST 95 DEGREE
OF F BETWEEN 15-20 DAYS STIMULATING THE
GROWTH OF ANAEROBIC BACTERIA WHICH CONSUME
ORGANIC MATERIAL IN THE SLUDGE. IN THE
DIGESTERS, SLUDGE IS CONVERTED INTO WATER,
CARBON DIOXIDE AND METHANE GAS. THE
DIGESTED SLUDGE IS PUMPED FROM THESE
DIGESTION TANKS TO THE DEWATERING BUILDING.
THE TOTAL THROUGHPUT IS ESTIMATED BASED ON
OPERATIONAL DATA 7/2002-6/2004.

Emission Source/Control: DIGTK - Process
Design Capacity: 2.024 million cubic feet

Item 24.17:

This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE
Process: SCS Source Classification Code: 5-01-007-99
Process Description:

Renewal 1

THIS PROCESS IS THE PLANT'S SLUDGE CAKE
STORAGE (SCS) PROCESS IN THE SLUDGE CAKE
STORAGE BUILDING (SCAKE). IN CASES WHERE
THE SLUDGE CAKES PRODUCED BY THE SLUDGE
DEWATERING PROCESS CANNOT BE TRANSPORTED
AWAY IMMEDIATELY, THE SLUDGE CAKES WILL BE
STORED.

Air Pollution Control Permit Conditions
Page 34 FINAL



Permit ID: 2-6203-00005/00049

Division of Air Resources — Air State Facility Permit

Emission Source/Control: CSBCI1 - Control
Control Type: ACTIVATED CARBON ADSORPTION

Emission Source/Control: CSBC?2 - Control
Control Type: ACTIVATED CARBON ADSORPTION

Emission Source/Control: CSBC3 - Control
Control Type: ACTIVATED CARBON ADSORPTION

Emission Source/Control: CSBC4 - Control
Control Type: ACTIVATED CARBON ADSORPTION

Emission Source/Control: CSBCS5 - Control
Control Type: ACTIVATED CARBON ADSORPTION

Emission Source/Control: CSBC6 - Control
Control Type: ACTIVATED CARBON ADSORPTION

Emission Source/Control: CSBC7 - Control
Control Type: ACTIVATED CARBON ADSORPTION

Emission Source/Control: CSBCS8 - Control
Control Type: ACTIVATED CARBON ADSORPTION

Emission Source/Control: SCAKE - Process
Design Capacity: 43,174 tons per year

Emission Source/Control: SILO1 - Process
Emission Source/Control: SILO2 - Process
Emission Source/Control: SILO3 - Process
Emission Source/Control: SILO4 - Process
Emission Source/Control: SILOS - Process
Emission Source/Control: SILO6 - Process
Emission Source/Control: SILO7 - Process

Emission Source/Control: SILOS - Process

Item 24.18:
This permit authorizes the following regulated processes for the cited Emission Unit:

Emission Unit: 2-WWTRE

NEW
: YORK
ESTATE

Department of

Environmental
Conservation

Facility DEC ID: 2620300005

Process: SDW Source Classification Code: 5-01-007-92

Process Description:

THIS PROCESS IS THE SLUDGE DEWATERING

Renewal 1

(SDW) PROCESS AT THE SLUDGE DEWATERING